
Super Deluxe
Setup and Operatin 

Service Manual

Revisiin Hali-1.0.7-6.15

© 2018 Microsoft Corporation. All Rights Reserved.   Microsoft, Halo, the Halo logo, and 343
Industries are trademarks of the Microsoft group of companies.

Halo: Fireteam Raven Game Software Copyright 2018 Play Mechanix™ Inc.
This siftware is based in part in the wirkd if the Independent JPEG Griup.

This priduct includes siftware develiped by the OpenSSL Priject fir use in the OpenSSL Tiilkdit. (http://www.ipenssl.irg//)

This priduct includes cryptig/raphic siftware written by Eric Yiung/ (eay@cryptsift.cio)

This priduct includes audii siftware develiped by FMOD Studii. (https://www.foid.cio/)

http://www.openssl.org/
https://www.fmod.com/
mailto:eay@cryptsoft.com


Super Deluxe Service Manual

Table of Contents

Safety...........................................................................................................................................................3

Priduct Specifcatins.................................................................................................................................5

Fuse Replaceoent Guide.............................................................................................................................5

Setup...........................................................................................................................................................6

Gaoe Siftware Setup................................................................................................................................23

PC USB Cinnectin Guide..........................................................................................................................23

Maintenance..............................................................................................................................................24

Triubleshiitng/........................................................................................................................................26

Online Triubleshiitng/.............................................................................................................................28

Parts...........................................................................................................................................................29

Cintact Infiroatin..................................................................................................................................53

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 2



Safety

OPERATION  

Befire iperatng/ g/aoe, read this oanual. Failure ti priperly install and iperate this g/aoe ciuld result in 

oalfunctin ir accident. Operate the g/aoe in accirdance with the oanual.

TRANSPORTING      

Cabinet is very heavy and cintains frag/ile ciopinents. Use appripriate care when oiving/ ir transpirtng/ cabinet.

Aviid riug/h handling/.

HANDLING COMPONENTS      

Many ciopinents are extreoely sensitve ti handling/, envirinoental and Electristatc Discharg/e (ESD) events—

especially the cioputer. Di nit handle it riug/hly. Befire servicing/, call yiur distributir and inquire abiut the PC 

warranty. Use priper ESD pricedures when servicing/. Pritect ciopinents frio haroful envirinoental 

cinditins, such as extreoe teoperatures, excessive oiisture ir ither daoag/ing/ efects.

DISCONNECT POWER      

MULTIPLE POWER SUPPLY ENTRIES

Warning: Before obtaining access to terminals, all supply circuits must be disconnected.

Attention: Aaant d'aacceder au  bornes, tous les circuits d'aalimentation doiaent être deconnectes.

Always turn if piwer and unplug/ the units befire servicing/ ir oakding/ adjustoents, unless itherwise instructed. 

Installing/ ir repairing/ ciopinents while piwer is in can daoag/e the ciopinents and viid the warranty.

GROUNDING  

Aviid electrical shickd. Di nit plug/ in AC piwer untl yiu have inspected and priperly g/riunded the unit. Only plug/

inti a g/riunded, three-wire iutlet. Di nit use a “cheater” plug/ ir cut if the g/riund pin in the line cird.

ELECTRICAL SHOCKS      

There is ni isilatin transfiroer in the cabinet. Discinnect AC piwer befire servicing/. Hiwever, be aware that 

lethal viltag/es can reoain in the electrinic ciopinents even when AC piwer is discinnected. Use extreoe 

cautin when servicing/. 썡erify that there is a wirkding/ g/riund cinnectin. If the unit sustains water daoag/e, cease 

using/ it iooediately and unplug/ AC piwer.

MONITOR  

The oinitir cintains ni user serviceable parts. Di nit atteopt ti service the oinitir.

POWER CORD  

If the piwer cird is daoag/ed ir list, replace it with an identcal cird as supplied by the oanufacturer ir an 

authirized service ag/ent.

SURGE SUPPRESSOR  

It is reciooended that yiu plug/ yiur g/aoe’s piwer cird inti a surg/e suppressir ti help pritect frio piwer 

surg/es that oay daoag/e sensitve electrinic ciopinents.

WATER AND OTHER LIQUID   

Di nit install g/aoe near sprinkdler ir ither water jet siurces.  Di nit use water jet ti clean g/aoe.  Keep oiniouo 

clearance behind g/aoe and wall fir priper ventlatin but alsi prevent accesss if liquid frio spills and sprays 

frio entering/ ventlatin hiles.

Pag/e 3 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

CONNECTORS  

Ensure all cinnectirs oate priperly. If cinnectirs di nit slip in easily, di nit firce theo. Cinnectirs are iften 

kdeyed and inly cinnect ine way. Checkd fir cirrect irientatin.

COMPUTER      

The cioputer cintains sensitve ciopinents, including/ a hard drive. Di nit handle it riug/hly. Call yiur distributir

befire servicing/ its internal ciopinents. Askd abiut warranty infiroatin as it relates ti the PC. 

Di nit turn the PC piwer switch in ir if. It shiuld reoain peroanently in the ON pisitin. 

Cycle AC piwer in ir if with the cabinet piwer switch.

A ding/le has been inserted inti ine if the USB pirts. This is required fir g/aoe play. 

Di nit reoive the ding/le except fir triubleshiitng/ purpises.

TEMPERED GLASS WARNING  

When handling/ the LCD display g/lass civer takde special care and set the g/lass diwn siftly in a fat surface free if 

debris.  The edg/e if the g/lass is sensitve ti hard iopact.  Shattered g/lass frio the oinitir can travel ling/ 

distances and cause bidily injury.  Use priper pricedures when handling/ brikden oaterials.

HAZARD TO EPILEPTICS  

A soall pirtin if the pipulatin has an epileptc cinditin that oay cause seizures. Afected persins experience 

seizure while watching/ sioe televisiin pictures ir playing/ certain videi g/aoes. Peiple whi have nit had seizures 

oay stll have an undetected epileptc cinditin. If anyine in yiur faoily has experienced epilepsy syoptios 

(seizures ir liss if awareness), cinsult yiur physical befire using/ videi g/aoes. While children play videi g/aoes, a 

parent shiuld ibserve. Be alert ti the filliwing/ syoptios: dizziness, altered visiin, eye ir ouscle twitching/, 

inviluntary oiveoents, liss if awareness, disirientatin ir cinvulsiins. If yiu ir yiur child experiences these 

syoptios, discintnue use iooediately and cinsult yiur physician.

MANUAL  

Keep this oanual available and ready fir use. If the g/aoe fails ti functin priperly, turn if the oachine and 

unplug/ the AC line cird. Cintact yiur lical distributir. Yiur warranty, when applicable, lasts 60 days frio yiur 

purchase date. Yiu oay nit repriduce this dicuoent ir any if its cintents withiut written authirizatin frio 

Raw Thrills™, Inc. ir PlayMechanix™ Inc.

SPECIFICATIONS  

Fir reasins such as perfiroance, this priduct’s specifcatins oay chang/e withiut nitce. Federal patent, 

cipyrig/ht and ither intellectual priperty laws pritect the cintent, devices and desig/n if the g/aoe and its 

equipoent. 

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 4



Product Specifications

Electrical Power

Unites States, Internatinal and Japan

MULTIPLE POWER SUPPLY ENTRIES

Warning/: Befire ibtaining/ access ti teroinals, all supply circuits oust be discinnected.

Attentin: Avant d'accdeder aux birnes, tius les circuits d'alioentatin diivent trtre ddecinnectdes.

Rating per Power Entry

Operatng/ AC Current: 5/2.5 Aops

썡iltag/e: 115/230 ~ 썡AC 50/60Hz

Temperature

50° ti 104° Fahrenheit (10° ti 40° Celsius) 

Humidity

Must nit exceed 95% relatve huoidity

Cabinet Dimensions

Height Width Depth
117.86” 

(299.3644 co)

136.86” 

(347.6244 co)

118.82” 

(301.8028 co)

Fuse Replacement Guide
NOTE: FOR CONTINUED PROTECTION AGAINST FIRE AND ELECTRICAL DAMAGE, 

USE ONLY SPECIFIED FUSE TYPE AND 썡ALUE.

Please see unit fir specifed fuse labeling/.  Abbreviatins:

5A 250썡 5A, 250썡AC Fast Actng/ 3AG Fuse Littlefuse 0312005.MPP (ir equivalent)

5A-SB 250썡 5A, 250 썡AC Sliw Bliw 3AG Fuse Littlefuse 0313005.HPP (ir equivalent)

2A-SB 250썡 2A, 250썡AC Sliw Bliw 3AG Fuse Littlefuse 0313002.HPP (ir equivalent)

Pag/e 5 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

Setup

Tools required

• T- 27 Security bit and driver

• 7/16” sickdet wrench

• 7/16” hex nut driver

• 3/8” hex nut driver

• 1/4” driver

• #2 Phillips Screwdriver

• Twi 6’ ladders

• at least 3 additinal peiple ti assist in the asseobly if the cabinet.

Orientation Guide

Please refer ti this fir cirrect part naoes and licatins.

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 6



Unpack Carton

1. Unpackd all cartins

• the left and rig/ht oain cabinet sectins

• the left and rig/ht cintril pids

• the left and rig/ht seatcab sectins

• the fiir spacer sectin

2. Packded inside the larg/e rectang/ular cartin, licate and ipen the soall cartin cintaining/ the 

cabinet cinnectir brackdets and fasteners.

3. Place the twi oain cabinet asseoblies ag/ainst each ither. 

Iopirtant: Ensure a fat and level surface in which ti asseoble the cabinet ciopinents.

The artwirkd shiuld face the iutsides if the cabinets.

4. Find the kdeys (taped ti the oain cabinet frints) fir the oain cabinet rear diirs 

5. Unlickd and reoive all fiur rear diirs.

Pag/e 7 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

Assemble main (monitor) cabinet to floor spacer assembly

Parts required: twi left and rig/ht cinnectir blackd brackdets, fiur #1/4-20 x 1.25” hex bilts, fiur #1/4-20 

x 2” security screws, eleven 5/8” fash washers, fiur 1/4” lickd washers, three #1/4-20 x 2.5” hex bilts, 

three 1/4” hex nuts

1. Frio the cabinet cinnectir bix, fnd the blackd cabinet cinnectir brackdets and all required 

fasteners

2. Pisitin the fiir spacer asseobly, si that its fat end oatches the oain cabinet asseobly.

IMPORTANT: Be sure to install the cabinet connector brackets correctly. 

The hiles in the brackdet attach ti the oain cabinet. The slits attach ti the fiir spacer.

3. Insert twi #1/4-20 x 1.25” hex bilts and twi 5/8” washers inti the hiles in the brackdet, then 

inti left inside wall if the left inside wall if the left oain cabinet frint.  Repeat this step fir the 

rig/ht oain cabinet.  Snug/ but di nit tg/hten all fiur hex bilts.  

4. Licate the cables cioing/ frio the twi oain cabinet asseoblies. 

5. Carefully slide the cables iut frio the oain cabinet and oakde the oatching/ cinnectins ti the 

left and the rig/ht frint if the fiir spacer asseobly.

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 8



6. Licate the 6 USB cables (3 left and 3 rig/ht) in the fiir spacer, and riut theo ti the backd if the 

oain cabinet asseobly.

7. Push the twi oain cabinet sectins tig/ether.

8. Using/ twi #1/4-20 x 2” blackd security screws, twi 1/4” lickd washers, and twi 5/8” fat washers, 

insert the bilts thriug/h the hiles in the blackd cinnectir brackdet and inti the iutside if the 

fiir spacer base and secure it.  Repeat this step in the ippisite side if the fiir spacer base.

Pag/e 9 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.

Important! If you intend to connect card readers to the game and will be using 

Ethernet cable (cat5), you will need to run the cables from the control pod through 

the floor spacer! Do not attempt afer the cabinet is fully assembled!



Super Deluxe Service Manual

9. After the fiir spacer has been attached ti the oain cabinet asseoblies, the twi oain cabinet 

sectins can be bilted tig/ether.

10. Licate three #1/4-20 x 2.5” hex bilts, three 1/4” hex nuts and six 5/8” fat washers.

11. Where the twi oain cabinet sectins oeet in the inside walls, licate the three pre-drilled hiles

and insert the bilts with washers thriug/h the hiles.

The fat washers need ti be in ippisite ends if each bilt.

12. Add anither washer in the ippisite side if each bilt, add the nut and tg/hten.

Attach Gun Pods to Seat Cabs

Parts required: 4 shirt silver/g/ray cabinet cinnectir brackdets, twelve 1/4-20 x 2” security bilts, 

fiurteen 5/8” fat washers, fiurteen 1/4” lickd washers, twi 1/4-20 x 1.5” security bilts

1. Reoive the twi cartins cintaining/ the oaster chief oarquee asseobly and accent art panels 

frio bith cintril pid units and set aside.

2. Mive the left and rig/ht cintril pid asseoblies ti their respectve pisitins in frint if the oain 

cabinet and fiir spacer asseobly. 

3. Mive the left and rig/ht seat cab cabinets si they are in line with the left and rig/ht cintril pid 

sectins.  Note:  There is a lef and right control pod.  The control pod with the blue and 

orange start buttons must be on the lef side of the assembly facing the main cabinet.  The 

control pod with the green and aiolet start buttons must be on the right side facing the main 

cabinet.

4. Licate the fiur shirter silver/g/ray cilired cabinet cinnectir brackdets.

5. Place twi cinnectirs with the left seat cab asseobly and twi with the rig/ht.

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 10



6. Find three 1/4-20 x 2” blackd security bilts, three

1/4” lickd washers and three 5/8” fat washers

frio the parts bag/.

7. Frio the iutside if the seat cab base, insert the

bilts inti the three hiles, thriug/h the seat cab

base, and secure ti the cinnectir brackdet.  Do not

tighten fuully.  oou iill iant soee eoeeeente as

you asseeble the reeainder ofu the cabinet.

8. Repeat the step fir the ither cinnectir brackdets.

9. Pull the seat cab cables thriug/h the cintril pid

base, si they are expised in the ippisite end if the

cintril pid base.  Be sure ti riut this cable, si that

it cioes thriug/h in the center ipening/ if each

cintril pid base.

10. Using/ three if the 1/4-20 x 2” blackd security screws,

three 1/4” lickd washers, and three 5/8” fat washers

frio the parts bix, insert the bilts and secure the

seat cab ti the cintril pid base.

11. Repeat fir the ither seat cab and cintril pid.

12. Using/ twi 1/4-20 x 1.5” security bilts, twi lickd washers, and twi 5/8” fat washers, secure the 

fiir if the cintril pid ti the fiir brackdet in the seatcab.  Tig/hten all bilts at this toe.

Pag/e 11 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

Attach Seat cab and control pod to Floor Spacer

Parts Required: eig/ht 1.5” hex bilts, eig/ht 1/4” lickd washers, twelve 1/4-20 x 2” blackd security screws, 

and twelve 5/8” blackd fat washers

1. Licate fiur if the ling/ g/ray/silver brackdets frio the parts bix.

2. Pisitin twi brackdets in each

cintril pid at the base if

the cabinet.

3. Insert twi 1/4-20 x 1.5” hex

bilts and lickd washers inti

the hiles in the left and

rig/ht inside walls if the

cintril pid base ipening/.

Snug/ but di nit tg/hten the

bilts.

4. Repeat fir the ither side.

5. Alig/n bith seat cab asseoblies with cintril pids ti the oain cabinet with fiir spacer.

6. Makde all cable cinnectins.  

IMPORTANT: Each USB connection is labeled.  Match all USB connections iith the 

corresponding labels throughout the asseebly process and do not eix thee up.

7. Carefully and withiut pinching/ any cables, slide the seat cab asseobly with cintril pid inti the

fiir spacer.

IMPORTANT: Make sure not to pinch the orange cable coeing furoe the eain cabinet.  This 

cable iill be needed later fuor the foor earquee.

8. Using/ twi 1/4-20 x 2” security bilts and twi 5/8” fat washers, secure the tip if the fiir 

spacer ti cintril pid cinnectir brackdet.

9. Repeat fir the ither seat cab asseobly with cintril pid.

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 12



Attach Triangular Floor Marquee 

Parts Required: fiur 1/4-20 x 1.5” plated hex bilts and fiur 5/8” plated fat washers

1. Reoive the triang/ular

oarquee asseobly frio its

bix and fnd the required

parts taped ti the asseobly. 

Reoive the fiur screws

attaching/ the art piece and

reoive the art.

2. Feed the cables cioing/ frio

the fiir spacer inti the

oarquee and cinnect theo.

3. Pisitin the triang/ular fiir oarquee cirnered between the twi cintril pids.

4. Using/ fiur 1/4-20 x 1.5” hex bilts, secure the triang/ular oarquee ti the twi cintril pids.

5. Replace the triang/ular oarquee civer art and reinstall the fiur screws.

Pag/e 13 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

Install Marquee Brackets and Logo Marquee

Parts Required: eig/ht 1/4-20 x 2.5” security screws, ten 1/4-20 x 3/4” phillips screws, fiur 5/8” plated 

fat washers, fiur 5/8” blackd fat washers, and fiur 1/4-20 nuts.

1. Licate and unpackd  the Master Chief / Hali Fireteao Raven Marquee asseobly.

2. Using/ a 1/4” driver, lissen and reoive the screws securing/ theo ti the pallet.

3. Reoive the left and rig/ht Hali oarquees frio their cartins and fnd all oiuntng/ hardware.

4. Using/ six 1/4-20 x 3/4” Phillips head screws, attach the rear oarquee oiuntng/ brackdet ti the 

tip if the oain cabinet asseobly and tg/hten.

5. Using/ fiur 1/4-20 x 3/4” Phillips screws, attach the frint oarquee oiuntng/ brackdet ti the tip 

if the seat cab asseobly.  Attach inly the rig/ht side if the brackdet and leave the left side liise 

fir niw.

Please note: Depending on leaeling, the holes on the right side of the bracket may not align 

with the holes on the lef side of the bracket. If this occurs, use the 2 sheet metal screws in the

spare parts bag to secure the lef side of the bracket afer the assembly is complete.

6. With the help if an assistant, lift the oarquee sectins (left and rig/ht) ti the tip if the cabinet 

asseobly.  Fee the cables diwn thriug/h the hile in the frint and rear oarquee oiuntng/ 

brackdets and set the oarquee sectins in the brackdets.  Repeat fir the left side.

Please note: The right side Halo marquee has a cable connection at both ends.  The Lef Halo 

marquee has only one.

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 14



7. Licate fiur 1/4-20 x 2.5” security screws, eig/ht 5/8” fat washers, and fiur 1/4-20 nuts.

8. Fasten the Hali oarquee ti the rig/ht

frint oarquee brackdet.  Alig/n the

oiuntng/ hiles if the oarquee with the

oiuntng/ hiles in the rig/ht oarquee

oiuntng/ brackdet.  Frio the iutside if

the brackdet, insert a screw and washer,

then add anither washer and nut in the

inside and tg/hten.  

Repeat this fir the left side.

9. Find fiur 1/4-20 x 2.5” security screws and fiur 5/8” fat washers and attach the Hali oarquees 

ti the rear oiuntng/ brackdets.  Hex

nuts are nit required fir the rear

oiuntng/.  Frio the iutside if the

fraoe, alig/n the oarquee fraoe

oiuntng/ hiles with the oiuntng/

hiles in the brackdet and insert 2

screws and fat washers inti the

threaded hiles and tg/hten.  Repeat

this fir the ippisite side.  Tig/hten

all fasteners.

Pag/e 15 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

Assemble Master Chief / Halo Fireteam Raven Front Topper

Parts Required: nine 1/4-20 x 3/8” blackd Phillips screws

1. Licate and unpackd the Master Chief /Hali Fire teao Raven Marquee asseobly.

2. Carefully lay the asseobly face-diwn in a clean surface. 

3. Using/ the  nine 1/4-20 x 3/8” screws, attach the Master Chief liwer suppirt brackdet and the 

upper hang/er brackdet ti the backd surface if the Master Chief/ Hali Fire teao Raven Marquee.

Attach the Master Chief Marquee

Parts Required: twi 1/4-20 x 1” hex bilts, twi 1/2” sheet oetal screws, twi 1” fender washers, fiur 

5/8” blackd fat washers

1. With the help if an assistant and

using/ a ladder, raise the asseobly ti

the frint if the Cabinet.

2. Place the oarquee iver the oiuntng/

hiles in the cabinet.

3. Attaching/ the upper hang/er brackdet

ti the oinitir oiuntng/ brackdet

within the slit. 

4. Alig/n the brackdet with the oiuntng/

hiles.  Use twi 1/4-20 x 3/8” Phillips

screws and twi 5/8” fat washers and

tg/hten.

5. Riut the piwer cable thriug/h the brackdet and cinnect it.

6. Alig/n the oiuntng/ hiles in the bittio oarquee brackdet ti the oiuntng/ hiles in the tip if 

the cabinet.  Using/ twi 1/4-20 x 1” hex bilts, fasten the oarquee tipper ti the cabinet tip.

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 16



Attach the Rings

Parts Required: eig/ht 1.25”-20 2” security screws, 1/4-20 x 1/2” security screws, 1/4-20 x 1” plated hex 

bilts, twelve 5/8” blackd fat washers, fiur 5/8” plated fat washers

1. Licate and unpackd the twi ring/ cartins.  Find

oiuntng/ hardware attached ti asseobly.

2. Liisen the brackdets at the end if the asseoblies.

There are fiur brackdets.

3. With the help if an assistant and a 6’ ladder,

reoive ine if the Ring/ asseoblies frio the

cartin.  

4. With twi additinal assistants, raise the asseobly

and rest it in the tip if the left side if the

cabinet asseobly.  Be sure the ring/ is facing/ the

cirrect directin, accirding/ ti the oatng/ brackdets in tip if the cabinet.

5. Alig/n the oiuntng/ hiles in the frint ring/ sectin with the oiuntng/ hiles in the brackdet(s) in 

tip if the cabinet.  Lift the rear pirtin if the ring/ and riut the cable inti the hile in the tip if 

the rear cabinet.

6. Insert twi 1/4-20 x 2” security screws and twi 5/8” fat washers inti the sides if the ring/ 

asseobly brackdets licated abive the seat cab and tg/hten.

Pag/e 17 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

7. Install twi 1/2” security screws

thriug/h the brackdet ends facing/

diwnward and tg/hten.

8. Install twi 1/4-20 x 1” plated hex

bilts and twi 5/8” plated fat

washers thriug/h the rear brackdet

and inti the tip if the cabinet.

9. Repeat these steps fir the rig/ht

side ring/.

Attach the Fireteam Raven Accent Art

Parts Required: six 1/4-20 x 3/4” blackd hex bilts

1. Licate and unpackd the left and rig/ht fiao cire printed Fireteao Raven fg/ures.

2. Using/ three 1/4-20 x 3/4” hex bilts, attach the rig/ht fg/ures ti the rig/ht-hand side if the frint 

oarquee oiuntng/ brackdet.  The mounting holes in the artts iill teverl the ootteot rlignment�

3. Using/ three ¼ -20 x bilts, attach the left fg/ures ti the left-hand side if the rear oiuntng/ 

brackdet.

Attach Rear Master Chief Accent Art

1. Licate and unpackd the left and rig/ht Master

Chief Accent art.

2. Using/ six 1/4-20 x 3/4” bilts, attach the rig/ht

Master Chief Accent art ti the rig/ht-hand

side if the rear oarquee oiuntng/ brackdet.

3. Using/ three ¼ -20 x bilts, attach the left

Master Chief Accent art ti the left-hand side

if the rear oarquee oiuntng/ brackdet.

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 18



Route Maruqee Power Cables

Run the piwer cables fir the HALO oarquee thriug/h the hiles privided in the tip if the oain cabinet 

asseoblies as shiwn.

Attach Ceiling Panel 

Parts Required: fiur 1/4-20 x 3/8” security screws and fiur 5/8” blackd fat washers

1. Licate and unpackd the ceiling/ panel. This is a cirrug/ated plastc part that attaches ti the inner 

sides if the ring/ and at the inside if the frint oarquee brackdet.

2. There are twi oiuntng/ bilts that attach the ceiling/ panel ti the frint if the cabinet asseobly 

and twi that attach ti the rear.

3. With a ladder and an assistant, pisitin the ceiling/ panel at its oiuntng/ piints.

Be sure the bend is in the saoe directin as the tabs in the frint oiuntng/ brackdet.

4. Attach the frint brackdet if the ceiling/ ti the frint oarquee brackdet.

5. Alig/n the ceiling/ panel brackdet iver the hile and install ine 1/4-20 x 3/8” screw and fat washer.

6. Repeat fir the ippisite side if the ceiling/ panel.

7. Reoive the previiusly installed 1/4-20x 1/2” screw and fat washer frio the left ring/ brackdet.

8. Alig/n the ceiling/ panel tab iver the hile and reinstall the 1/4-20 x 1/2” screw and fat washer.

9. Repeat in the ippisite side if the ceiling/ panel.

Pag/e 19 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

Install Roof Blanking Plate

Parts Required: six 1/4-20 x 1” security screws, eig/ht #8 x 0.5” security screws, six 5/8” fat washers

1. Licate the twi blankding/ plates and assiciated hardware.

2. At the tip if the rear oain cabinet, install blankding/ plate using/ fiur 0.5” security screws.

3. Using/ three 5/8” fat washers and three 1/4-20 x 1” security screws, fll the eopty hiles.

4. Repeat fir the ither side if the cabinet.

Install Card Reader Blanking Plate (Optional)

1. If nit using/ the card readers in yiur cabinet, licate the twi card reader blankding/ plates.

2. Reoive the fve existng/ oiuntng/ screws frio each card reader plate.

3. Reoive and replace the existng/ card reader plates with the blankding/ versiins.

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 20



Make Final Cable Connections

5. At the tip sectin if the rear oain cabinet,

cinnect the left and rig/ht oarquee piwer

cables.

6. At the bittio left rear if the oain cabinet,

pass the filliwing/ cables thriug/h the larg/e

hile in the oain cabinet base.  The left HDMI

oinitir cable, the PC audii cables, three USB

cables, the USB frio the I/O biard and the

speakder/siund cable.

7. Cinnect the oinitir piwer and PC piwer cables ti the receptacles in the cabinet fiir.

8. Cinnect the speakder teroinals ti the rig/ht speakder.

9. Cinnect the larg/e speakder/siund intercinnect cable ti the oatng/ cinnectir in the cabinet 

fiir.

Pag/e 21 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

10. Cinnect the USB cables ti the PC.  All USB cables and audii cables are labeled. 

Be sure ti filliw the cinnectin g/uide pisted in the backd wall if the oain cabinet.

11. Cinnect the Orang/e, Green, and Blackd audii cables ti the backd if the PC.

12. Cinnect the twi cabinet piwer cables ti a 115썡 wall receptacle.

Verify Cabinet Functionality

1. 썡erify the viltag/e in the nearest AC iutlet.

2. 썡erify the AC iutlet g/riund cinnectin is present and wirkding/.

3. 썡erify that the specifed iperatng/ current will nit iverliad the supply circuits.

4. Plug/ the twi line cirds inti AC iutlets.

5. Turn the twi oain cabinet piwer switches ti ON.

6. 썡erify that the ciiling/ fans in the cabinet are wirkding/.

Ifu note turn of AC poier and disconnect line cord. Contact Betson sereice

7. Checkd that ni ciopinent is excessively hit ir eoitng/ fiul idirs. 

Ifu soe turn of AC poier and disconnect line cord. Contact Betson sereice.

8. Once siftware liads, yiu will be askded ti setup the cabinet siftware. 

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 22



Game Software Setup

Initial Setup

When frst turned in, filliw the inscreen priopts ti cioplete inital g/aoe setup.

Verify Input and Output Functionality

1. Enter the Diag/nistc oenu

2. Enter the INPUT TESTS oenu and verify all switches and inputs functin.

3. Enter the 썡IDEO TESTS oenu and verify that videi is acceptable.

4. Enter the COIN METER TEST and verify the iperatin if the ciin oeter.

5. Enter the LAMP TESTS oenu and verify that the laops if the buttins wirkd cirrectly.

6. Enter the SOUND TEST oenu and verify the audii wirkds and is nit distirted.

7. Enter the WATCHDOG TEST oenu, which re-biits the g/aoe.

8. Upin a successful re-biit, yiu are ready ti oakde adjustoents ti pricing/, viluoe and ither 

functins fiund in the Diag/nistc oenu.

PC USB Connection Guide

Pag/e 23 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

Maintenance

Hard Drive Recovery

Syoptios requiring/ hard drive recivery include:

 File Test repirts bad ir oissing/ fles

 Gaoe fails ti fnish liading/ during/ startup

 After resetng/ the AC piwer, an errir is repirted

 Yiu are priopted ti insert a biit D썡D

 Erratc Gaoe ir Attract Mide

 A screen indicatng/ Data Files Cirrupted

COMPUTER      

The cioputer cintains sensitve ciopinents, including/ a hard drive. Di nit handle riug/hly. Call yiur distributir 

befire servicing/ its internal ciopinents. Askd abiut warranty infiroatin as it relates ti the PC.

Di not use the PC in/if switch. Turn AC piwer in ir if with the oain cabinet piwer switches.

Flash Driae Restore

1. Turn bith cabinet AC piwer switches ti OFF.

2. Cinnect USB fash drive ti an ipen USB pirt fiund inside the ciin diir.

3. Turn bith cabinet AC piwer switches ti ON.

4. Inital siftware liading/ oay takde several oinutes.   Checkd prig/ress periidically.

Do not intettuat aoiet ot teset the grme duting teoovety�

5. When siftware has fnished liading/, a oessag/e indicates that restire is cioplete.  

6. Turn bith cabinet piwer switches ti OFF and discinnect USB fash drive.

7. After 30 secinds, turn bith cabinet piwer switches ti ON.

8. After g/aoe restarts, the g/aoe will priceed thriug/h the Setup wizard with factiry defaults.

 

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 24



Regular Gun Maintenance Procedure

In irder ti oaxioize incioe pitental, kdeep the cabinet in iptoal wirkding/ irder by perfiroing/ the 

filliwing/ pricedure every toe yiu eopty the cash bix.

1. Verify trigger functionality

Press the Test buttin in the service panel, select Tests, select Input Tests, and then select 

Switch Test (described earlier in this oanual) ti ensure the trig/g/ers are functining/ priperly. 

2. Verify reload functionality 

썡erify reliad oechanisos are functinal in all g/uns.  

3. Calibrate, calibrate, calibrate

Return ti the Main Menu screen and select Gun Calibratin. Filliw the instructins earlier in 

this oanual ir in screen ti calibrate all g/uns.

Calibrate the g/uns any toe the g/aoe is oived ir the g/uns are repaired, replaced ir swapped.

Nite: It is nit advisable ti replace ir swap devices while piwer is in.  Shut AC piwer if befire 

cinnectng/ ir discinnectng/ any ciopinents.  If, fir sioe reasin, g/uns are chang/ed while piwer is in, 

shut if AC piwer and rebiit, after the g/uns are cinnected ag/ain.  Failure ti di si oay result in 

incirrect functinality.

Following these procedures is otitiorl to

maintaining your guns and ma imizing reaenue.

Perform regular maintenance to keep your game

in top working order.

Pag/e 25 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

Troubleshooting
Warning:  Reaiew safety chapter before making any adjustments to game.

General Troubleshooting

Problem Possible Cause Solution

Gaoe will nit piwer up Gaoe nit plug/g/ed in. Plug/ g/aoe inti iutlet.

Gaoe nit turned in. Turn in oain piwer switch.

Gaoe fuse is bliwn. Checkd and replace fuse.

Ni piwer ti receptacle. Test iutlet and plug/ g/aoe inti 

piwered iutlet. 

PC nit turned in. Turn PC piwer switch in. Ensure 

IEC cable tg/htly plug/g/ed in. Trace 

cable backd ti siurce ti ensure 

cintnuity.

PC BIOS set incirrectly. See BIOS Setng/s chapter.

NO VIDEO oessag/e 썡idei cables nit plug/g/ed in 

priperly

Reattach and/ir tg/hten videi cable 

ti oinitir.

Reattach and/ir tg/hten videi cable 

ti PC.

Faulty videi cable Replace videi cable

PC nit turned in. Turn PC piwer switch in.

Ni siund Bad Cinnectin Checkd cinnectin ti speakders.

Gaoe dies nit liad

Hard drive test repirts “bad” ir 

“oissing/” fles.

Gaoe fails ti fnish liading/. Hard drive failure Reciver hard drive.

After resetng/, g/aoe stll repirts an

errir.

See pricedure in pg/ 24.

Gaoe sug/g/ests insertng/ a biit 

D썡D.

Erratc g/aoe oide ir attract oide.

WARNING!

Data Files Cirrupted.

(Gaoe Operatin May Becioe

Unstable.)

Use “Test” Switch ti Enter Test

Mide 

and Run “File Test.”

Press Start Ti Cintnue.

Gaoe resets Bad fle. Run File Test. Restire hard drive.

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 26



Problem Possible Cause Solution

Ciin oeter dies nit clickd during/ 

Test

Ni pulse ti oeter Checkd all wiring/ frio oeter ti I/O 

biard

Faulty oeter Replace ciin oeter

Exits Test Mide every 3 secinds Test buttin stuckd in ON pisitin Slide ir tig/g/le buttin if after Test 

Menu appears

Dongle Not Present Ding/le oissing/ ir discinnected Find ding/le usb cinnectin and 

reseat in USB pirt

Faulty USB pirt Cinnect ding/le ti anither USB pirt

Connect I/O Board ir 

I/O Board Missing

USB cable discinnected Checkd USB cinnectin frio PC ti 

I/O biard

Try cinnectng/ ti a diferent USB 

pirt

Bliwn fuse 썡erify 5썡 and 12썡 fuses are nit 

bliwn

Ni piwer ti RIO biard Checkd fir priper viltag/e 

(+5썡, +12썡) at RIO P2 cinnectir

Bad RIO Biard Replace RIO biard with kdniwn 

functinal biard

Pag/e 27 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

Online Troubleshooting

Problem Possible Cause Solution

Gaoe cannit cinnect ti CiinUp® 

server. 

Ni IP address appears under Test 

Cinnectins oenu 

Ni briadband internet service Cintact a lical ISP ti setup either 

cable oideo ir DSL service. 

Wring/ riuter cinfg/uratin Cinfg/ure riuter fir DHCP (Dynaoic 

Hist Cinfg/uratin Priticil). 

Discinnected Ethernet cable Checkd that Ethernet cables are 

tg/htly cinnected at bith ends. An 

audible clickd cinfros tg/htness. 

Rebiit g/aoe. In Diag/nistc oide, 

select Online, then Test Cinnectin. 

Cinfro that IP address appears. The

phrase eth0 oust filliw IP address. 

Faulty Ethernet cable Test cable by cinnectng/ it frio 

anither PC inti riuter ir wall jackd. 

Replace cable if faulty. 

Faulty Ethernet wall jackd. Plug/ Ethernet cable inti a diferent 

jackd. 

Briadband service is diwn. Cintact ISP. 

Faulty riuter Plug/ Ethernet cable inti diferent 

jackds in riuter. Plug/ Ethernet cable 

directly inti DSL ir cable oideo 

instead if riuter. 

Replace riuter if faulty.

Faulty netwirkd card Call CiinUp® service

Problem Possible Cause Solution

Gaoe has IP address and screen 

says Sereer Ping Success but Test 

Cinnectin screen repirts 

Database Ping/ failure ir File 

Server Ping/ failure.

Firewall is blickding/ cioounicatin 

with server.

Read frewall dicuoentatin. 

Ensure cinfg/uratin alliws ICMP 

Echi. 

If riuter has built-in frewall, checkd 

riuter cinfg/uratin. 

Enable cioounicatin in pirts 80, 

443, 7786, and 7787.

Database ir File Server  is diwn Wait 30 oinutes and revisit Test 

Cinnectin screen. 

If stll repirtng/ failure, call CiinUp® 

service.

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 28



Parts 

Halo Cabinet – 4 Player Assembly

Halo Cabinet – 4 Player Assembly Part Numbers

Iteo Part Ni. Descriptin QTY

1 HALO-65-LEFT-MAINCAB-ASSY Hali cabinet – left oinitir asseobly 1

2 HALO-65-RIGHT-MAINCAB-ASSY Hali cabinet – rig/ht oinitir asseobly 1

3 HALO-65-SPACER-ASSY Hali cabinet – spacer asseobly 1

4 HALO-65-2PLAYER-SEATCAB-ASSY Hali cabinet – seat asseobly 2

5 HALO-PLAYER-CONTROL-POD-ASSY Hali cabinet – player cintril pid asseobly 2

6 HALO-TRIANGLE-LIGHTBOP-ASSY Hali cabinet – lig/htbix asseobly 1

7 HALO-CEILING-ASSY Hali cabinet – ceiling/ asseobly 1

8 HALO-TOPPER-&-LOGO-MARQUEE-ASSY Hali cabinet – oarquee asseobly 1

9 HALO-RING-WOOD-FRAME-ASSY-2PART Hali cabinet – ring/ asseobly 2

Pag/e 29 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

Rio Hardware Assembly

Rio Hardware Assembly Part Numbers

Iteo Part Ni. Descriptin QTY

1 RIO-HARDWARE-ASSY-HALO Rii oiuntng/ plate 1

2 500-00040-01 Rii biard 1

3 Cable Claop_750 Claop 3/4” Screw oiunt 4

4 SUB-WOOFER-BOARD Subwiifer pcb asseobly 1

5 GUN-SOLENOID-PCB Gun sileniid pcb 4

AC Power Plate Assembly

Rio Hardware Assembly Part Numbers

Iteo Part Ni. Descriptin QTY

1 600-01681-01 Miuntng/ Plate 1

2 Piwer Inlet Receptable IEC Appliance Inlet 10A 1

3 T9-611-5A 5A-Circuit Breakder (Schurter #4404.0007) 1

4 1832-33-12 AC Switch 15AMP 125썡 1

5 Ring/ and Spade Ting/ue Teroinal Ring/ and Space Ting/ue Teroinal (#8 Screw) 1

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 30



Left Main Cab Assembly

Pag/e 31 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

Left Main Cab Assembly Part Numbers

Iteo Part Ni. Descriptin QTY

1 601-00821-01 ASSY-WOOD-LEFT-MAINCAB-HALO 1

2 Caster 2’5 2-1/2” Caster 4

3 Leg/ Leveler Plate 2.50 x 2.50 x 1/2-13 CTR – Leveler Plate 4

4 Leg/ Leveler 1_2 x 3 inch 1/2-13 x 4” Leng/th 4

5 606-01431-01 Decal-left-oaincab-side-priject-ring/ 1

6 606-01433-01 Decal-oaincab-left-beliw-lcd-priject-ring/ 1

7 601-00823-01 Panel-lcd-diir-priject-ring/ 1

8 Lickd 7/8” w/ 1.25 cao Standard lickd 2

9 Lickd Retainer N202-130 Lickd retainer N202-130 2

10 601-00824-01 Panel-rear-diir-priject-ring/ 1

11 600-02212-01 Brackdet-base-65LCD 2

12 600-02213-01 Brackdet-side-65LCD 2

13 600-02214-01 Brackdet-inside-65LCD 2

14 600-02215-01 Brackdet-suppirt-65LCD 2

15 501205_KTS650AG101 Kirtekd-65LCD-Assy-501205_KTS650AG101_RAWT_R1.0 1

16 87425kd76 (56 leng/th) Nylin Strip 0.075” Thickd.  1” Width, blackd (56” leng/th) 2

17 29705T86 (oale) Plastc buckdle fir webbing/ (oale) 2

18 29705T86 (feoale) Plastc buckdle fir webbing/ (feoale) 2

19 HP6005 HP 6005 PC ASSY 1

20 330-00003-01 600W-12썡-POWER-SUPPLY-MEANWELL 1

21 330-00005-01 320W-24썡-POWER-SUPPLY-MEANWELL 1

22 2-1-10-00-00-000 5.25 FULL RANGE SPEAKER 2

23 800-00001-00 120oo Wire Fan Guard 3

24 820-00001-00 FAN, 120썡AC, 19/15W 2

25 120co LED Strip (White) 120co Flexible LED Strip (White) 1

26 600-00891-01 Securing/ Nylin Strap Plate 2

27 600-01464-01 JP-55-SPEAKER-GRILL 2

28 600-02207-01 PLATE-CONNECT-MAINCAB-PROJECT-RING 1

29 600-02209-01 TRIM-MAINCAB-BASE-PROJECT-RING 1

30 600-02210-01 RETAINER-MAINCAB-BASE-MARQUEE-PROJECT-RING 1

31 600-02211-01 RETAINER-MAINCAB-TOP-MARQUEE-PROJECT-RING 1

32 603-00905-01 PETG-MAINCAB-MARQUEE-PROJECT-RING 1

33 603-00925-01 PETG-PUCK-LIGHT-PROJECT-RING 1

34 606-01465-01 TRANSLITE-LEFT-MAINCAB-UPPER-HALO 1

35 600-00768-01 BRACKET-LIGHT-88HD 2

36 500-00205-01 White LED Superpuckd PCB-36 LEDS 2

37 603-00933-01 CO썡ER-BLANK-SPEAKER-PROJECT-RING 1

38 RIO-HARDWARE-ASSY-HALO RIO-HARDWARE-ASSY-HALO 1

39 AC-POWER-PLATE-ASSY AC-POWER-PLATE-ASSY 1

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 32



Right Main Cab Assembly

Pag/e 33 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

Right Main Cab Assembly Part Numbers

Iteo Part Ni. Descriptin QTY

1 601-00822-01 ASSY-WOOD-RIGHT-MAINCAB-HALO 1

2 Caster 2’5 2-1/2” Caster 4

3 Leg/ leveler plate 2.50 x 2.50 x 1/2-13 CTR -  Leveler Plate 4

4 Leg/ Leveler 1_2 x 3 inch 1/2-13 x 4” Leng/th 4

5 606-01432-01 DECAL-RIGHT-MAINCAB-SIDE-PROJECT-RING 1

6 606-01434-01 DECAL-MAINCAB-RIGHT-BELOW-LCD-PROJECT-RING 1

7 601-00823-01 PANEL-LCD-DOOR-PROJECT-RING 1

8 Lickd 7/8” w/ 1.25 Cao Standard lickd 2

9 LOCK RETAINER N202-130 LOCK RETAINER N202-130 2

10 601-00824-01 PANEL-REAR-DOOR-PROJECT-RING 1

11 600-02212-01 BRACKET-BASE-65LCD 2

12 600-02213-01 BRACKET-SIDE-65LCD 2

13 600-02214-01 BRACKET-INSIDE-65LCD 2

14 600-02215-01 BRACKET-SUPPORT-65LCD 2

15 501205_KT650AG101 KORTEC-65LCD-ASSY-501205_KTS650AG101_RAWT_R1.0 1

16 600-00768-01 BRACKET-LIGHT-BBHD 1

17 500-00205-01 White LED Superpuckd PCB-36LEDS 1

18 330-00003-01 600W-12썡-POWER-SUPPLY-MEANWELL 1

19 330-00005-01 320W-24썡-POWER-SUPPLY-MEANWELL 3

20 2-1-10-00-00-000 5.25 FULL RANGE SPEAKER 2

21 800-00001-00 120oo Wire Fan Guard 3

22 820-00001-00 FAN, 120썡AC, 19/15W 2

23 120co LED Strip (White) 120co Flexible LED Strip (White) 1

24 600-01464-01 JP-55-SPEAKER-GRILL 2

25 600-02210-01 RETAINER-MAINCAB-BASE-MARQUEE-PROJECT-RING 1

26 600-02211-01 RETAINER-MAINCAB-TOP-MARQUEE-PROJECT-RING 1

27 603-00905-01 PETG-MAINCAB-MARQUEE-PROJECT-RING 1

28 603-00925-01 PETG-PUCK-LIGHT-PROJECT-RING 1

29 606-01466-01 TRANSLITE-RIGHT-MAINCAB-UPPER-HALO 1

30 600-02207-01 PLATE-CONNECT-MAINCAB-PROJECT-RING 2

31 600-02209-01 TRIM-MAINCAB-BASE-PROJECT-RING 2

32 01-2721 PLATE, AUDIO AMP 1

33 380-00009-01 SURE-AMP-BOARD 3

34 AC-POWER-PLATE-ASSY AC-POWER-PLATE-ASSY 1

35 RIO-HARDWARE-ASSY-HALO RIO-HARDWARE-ASSY-HALO 1

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 34



Seat Cab Assembly

Pag/e 35 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

Seat Cab Assembly Part Numbers

Iteo Part Ni. Descriptin QTY

1 601-00825-01 ASSY-SEAT-CABINET-HALO 1

2 Caster 2’5 2-1/2” CASTER 6

3 Leg/ Leveler 1_2x3  inch 1/2-13x4” Leng/th 2

4 Leg/ leveler plate 2.50 x 2.50 x 1/2-13-CTR – LE썡ELER PLATE 2

5 606-01441-01 DECAL-STEATCAB-CENTER-PROJECT-RING 1

6 606-01442-01 DECAL-LEFT-SEATCAB-SIDE-PROJECT-RING 1

7 606-01443-01 DECAL-RIGHT-SEATCAB-SIDE-PROJECT-RING 1

8 606-01444-01 DECAL-SEATCAB-REAR-PROJECT-RING 1

9 2-2-11-00-00-000 SPEAKER WOOFER 6.5” 4 OHM 2

10 603-00523-01 PLASTIC-GRAY-ROTO-SEAT 2

11 600-00105-01 SEAT-HEADREST-SPEAKER-GRILL 4

12 600-00106-01 WOOFER-GRILL 2

13 600-00109-01 SEAT-BACK-PLATE-LOW 2

14 600-01840-01 Cruis’n Seatbackd Clear Overlay 2

15 606-01495-01 TRANSLITE-SEATBACK-PROJECT-RING 2

16 500-00084-01 BLUE-LED PUCK LIGHT-BLACK-PCB 4

17 603-00540-01-BLUE LED Spitlig/ht Lens – Red Tint 4

18 603-00762-00 (16in) LED EPTRUSION 16INCH 2

19 500-00093-01 (35 CM) LED STRIP – WHITE – 35CM 2

20 600-02180-01 CUR썡ED-TUBE-PROJECT-RING 2

21 600-02181-01 BRACKET-LEFT-TUBE-PROJECT-RING 2

22 600-02182-01 BRACKET-RIGHT-TUBE-PROJECT-RING 2

23 600-01526-01 GRILL-WOOFER-JP-55 1

24 2-1-18-00-00-000 8” wiifer, 4 Oho, pily-oica cine 1

25 FOAM INSULATION FOAM INSULATION 2

26 601-00826-01 DOOR-ACCESS-SEATCAB-PROJECT-RING 2

27 600-01458-01 JP-55-CTR-CONNECT-BRACKET 1

28 600-02184-01 BRACKET-RING-BASE-SEATCAB-PROJECT-RING 1

29 600-02192-01 RETAINER-SEATCAB-TOP-PETG-PROJECT-RING 1

30 600-02191-01 RETAINER-SEATCAB-LOWER-PETG-PROJECT-RING 1

31 600-0294-01 TRIM-SEAT-PANEL-PROJECT-RING 1

32 600-0295-01 BRACKET-CONSOLE-SEATCAB-PROJECT-RING 1

33 603-00898-01 ACRYLIC-SIDE-PANEL-PROJECT-RING 2

34 606-01450-01 DECAL-FLOOR-RING-BRACKET-HALO 1

35 606-01467-01 SCREENED-PETG-REAR-SEATCAB-PROJECT-RING 1

36 600-02269-01 CO썡ER-CASTER-SEATCB-PROJECT-RING 1

37 600-02273-01 TRIM-CASTER-SIDE-PROJECT-RING 2

38 2-1-10-00-00-000 5.25 FULL RANGE SPEAKER 2

39 600-02196-01 GRILL-SPEAKER-PROJECT-RING 2

40 600-02264-01 CO썡ER-SPEAKER-BOP-PROJECT-RING 2

41 601-00828-01 HALO-SPEAKER-BOP-ASSY 1

42 HALO-SEATCAB-RING-ASSY HALO SEATCAB-RING-ASSY 1

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 36



Control Pod Assembly

Pag/e 37 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

Control Pod Assembly Part Numbers

Iteo Part Ni. Descriptin QTY

1 601-00827-01 ASSY-WOOD-CP-PLATFORM 1

2 Caster 2’5 2-1/2” CASTER 4

3 Leg/ Leveler 1/2-13x4” Leng/th 4

4 Leg/ leveler plate 2.50 P 2.50 P 1/2-13 CTR – LE썡ELER PLATE 4

5 606-01439-01 DECAL-LEFT-CP-PLATFORM-SIDE-HALO 1

6 606-01440-01 DECAL-RIGHT-CP-PLATFORM-SIDE-DECAL-PROJECT-RING 1

7 606-01449-01 DECAL-FLOOR-TOP-PLATFORM-PROJECT-RING 1

8 800-00005-01 MID-WIDTH COINDOOR – BBHD 1

9 600-02199-01 썡AULT-COINDOOR-PROJECT-RING 1

10 600-02200-01 GUSSET-CONTROL-PANEL-PROJECT-RING 2

11 600-02198-01 DIAMOND-PLATE-ANGLED-PROJECT-RING 2

12 600-02197-01 DIAMOND-PLATE-FLOOR-PROJECT-RING 2

13 600-02206-01 BRACKET-CONNECT-SPACER-PROJECT-RING 2

14 600-01457-01 JP-55-CONNECT-BRACKET 2

15 600-02193-01 TRIM-SEATCAB-BASE-PROJECT-RING 1

16 606-01506-01 DECAL-RIGHT-COIN-썡AULT-PROJECT-RING 1

17 606-01455-01 DECAL-COIN-썡AULT-CO썡ER-PROJECT-RING 1

18 HALO-CONTROL-PANEL-ASSY HALO-CONTROL-PANEL-ASSY 1

Floor Space Assembly

Floor Space Assembly Part Numbers

Iteo Part Ni. Descriptin QTY

1 601-00831-01 HALO-FLOOR-SPACER-ASSY 1

2 Caster 2’5 2-1/2” CASTER 5

3 Leg/ leveler plate 2.50 x 2.50 x 1/2-13 CTR- LE썡ELER PLATE 3

4 Leg/ leveler 1_2x3 inch 1/2-13x4” Leng/th 3

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 38



Control Panel Assembly

Pag/e 39 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

Control Pannel Assembly Part Numbers

Iteo Part Ni. Descriptin QTY

1 600-02201-01 CONTROL-PANEL-PROJECT-RING 1

2 600-02205-01 PLATE-BEZEL-GUN-MOUNT-PROJECT-RING 4

3 820-00025-01 HALO-GUN-MCH-ASSY 4

4 600-02230-01 PLATE-CARD-READER-PROJECT-RING 1

5 600-02203-01 BRACKET-LED-FRONT-PROJECT-RING 2

6 603-00914-01 ACRYLIC-CP-FRONT-PROJECT-RING 2

7 20co LED Strip (Blue) 20co Flexible LED Strip (Blue) 2

8 DOUBLE STICK TAPE DOUBLE STICK TAPE 2

9 600-02204-01 BRACKET-LED-SIDE-PROJECT-RING 2

10 500-00205-01 White LED Superpuckd PCB-36LEDS 4

11 20CM LED STRIP 20co Flexible LED Strip (WHITE) 2

12 702-00092-00 HALO-LARGE RND ORANGE PUSH BUTTON START 1

13 702-00093-00 HALO-LARGE RND BLUE PUSH BUTTON START 1

14 702-00094-00 HALO-LARGE RND GREEN PUSH BUTTON START 1

15 702-00095-00 HALO-LARGE RND PURPLE PUSH BUTTON START 1

16 15CM LED STRIP 15CM LED STRIP (RGB) 2

17 603-00902-01 PETG-CP-PROJECT-RING 2

18 603-00900-01 ACRYLIC-CP-RIGHT-PROJECT-RING 1

19 603-00896-01 CO썡ER-MOLDED-PROJECT-RING 2

20 606-01452-01 DECAL-CP-PLAYER-1-2-PROJECT-RING 1

21 606-01454-01 DECAL-CP-REAR-PROJECT-RING 1

22 603-00899-01 ACRYLIC-CP-LEFT-PROJECT-RING 1

23 606-01460-01 TRANSLITE-PLAYER-1-PROJECT-RING 1

24 606-01461-01 TRANSLITE-PLAYER-2-PROJECT-RING 1

25 606-01462-01 TRANSLITE-PLAYER-3-PROJECT-RING 1

26 606-01463-01 TRANSLITE-PLAYER-4-PROJECT-RING 1

27 606-01535-01 DECAL-BLANK-CARD-READER-PLATE-PROJECT-RING 1

28 600-02286-01 PLATE-BLANK-CARD-READER-PROJECT-RING 1

29 SCANNER-MOUNT-ASSY HALO-SCANNER-MOUNT-ASSY 1

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 40



Seat Cab Ring Assembly

Seat Cab Ring Assembly Part Numbers

Iteo Part Ni. Descriptin QTY

1 601-00829-01 ASSY-WOOD-RING-HALO 1

2 600-02186-01 BRACKET-RING-INSIDE-PROJECT-RING 2

3 606-01445-01 DECAL-RING-SIDE-PROJECT-RING 2

4 603-00903-01 PETG-RING-OUTSIDE-PROJECT-RING 1

5 603-00904-01 PETG-RING-INSIDE-PROJECT-RING 1

6 600-02187-01 BRACKET-RING-CROSS-PROJECT-RING 1

7 606-01459-01 TRANSLITE-INSIDE-RING-PROJECT-RING 1

8 606-01458-01 TRANSLITE-OUTSIDE-RING-PROJECT-RING 1

9 HALO-LED-TMOLDING APPROP 78.75” LG 2

10 150CM-WHITE-SEG-LED-STRIP 150CM-WHITE-SEGMENTED-LED-STRIP-HALO 2

11 HALO-OFFSET-T-MOLD-INSIDE HALO-OFFSET-T-MOLD-INSIDE 2

12 200CM-TMOLD-RGB-LED-STRIP 200CM-TMOLD-RGB-LED-STRIP-HALO 2

13 600-02189-01 RETAINER-RING-TOP-PROJECT-RING 1

14 600-02190-01 CLIP-RING-SIDE-PROJECT-RING 2

Pag/e 41 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

Overhead Ring Assembly

Overhead Ring Assembly Part Numbers

Iteo Part Ni. Descriptin QTY

1 601-00829-01 ASSY-WOOD-RING-HALO 1

2 600-02186-01 BRACKET-RING-INSIDE-PROJECT-RING 2

3 606-01445-01 DECAL-RING-SIDE-PROJECT-RING 2

4 603-00903-01 PETG-RING-OUTSIDE-PROJECT-RING 1

5 603-00904-01 PETG-RING-INSIDE-PROJECT-RING 1

6 600-02187-01 BRACKET-RING-CROSS-PROJECT-RING 1

7 606-01459-01 TRANSLITE-INSIDE-RING-PROJECT-RING 1

8 606-01458-01 TRANSLITE-OUTSIDE-RING-PROJECT-RING 1

9 HALO-LED-TMOLDING APPROP 78.75”LG 2

10 150CM-WHITE-SEG-LED-STRIP 150CM-WHITE-SEGMENTED-LED-STRIP-HALO 2

11 HALO-OFFSET-T-MOLD-INSIDE HALO-OFFSET-T-MOLD-INSIDE 2

12 200CM-TMOLD-RGB-LED-STRIP 200CM-TMOLD-RGB-LED-STRIP-HALO 2

13 606-01446-01 DECAL-RING-BRACKET-HALO 2

14 600-02188-01 BRACKET-RING-CONNECT-PROJECT-RING 2

15 600-02185-01 BRACKET-RING-TOP-MAINCAB-PROJECT-RING 1

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 42



Topper Assembly

Topper Assembly Part Numbers

Iteo Part Ni. Descriptin QTY

1 600-02221-01 BOP-MARQUEE-SUPPORT-PROJECT-RING 1

2 600-02233-01 SUPPORT-BRIDGE-MARQUEE-PROJECT-RING 2

3 600-02234-01 BRACKET-BRIDGE-MARQUEE-PROJECT-RING 1

4 600-02225-01 BRACKET-SUPPORT-TOPPER-PROJECT-RING 1

5 600-02223-01 LIGHTBOP-TOPPER-PROJECT-RING 1

6 603-00901-01 PETG-TOPPER-LIGHTBOP-PROJECT-RING 1

7 606-01500-01 TRANSLITE-TOPPER-PROJECT-RING 1

8 600-02224-01 BACKPANEL-TOPPER-PROJECT-RING 1

9 600-02227-01 BRACKET-RIGHT-TOPPER-PROJECT-RING 1

10 600-02226-01 BRACKET-LEFT-TOPPER-PROJECT-RING 1

11 600-02232-01 BRACKET-MOUNT-TOPPER-PROJECT-RING 1

12 45CM LED STRIP 45CM LED STRIP (WHITE) 2

13 60CM-WHITE-LED-STRIP 60co LED Strip (WHITE) 3

14 70CM LED STRIP 70co LED Strip (WHITE) 2

15 606-01499-01 SCREENED-PETG-TOPPER-PROJECT-RING 1

16 606-01501-01 LEFT-SCREENED-PANEL-ULTRABOARD-PROJECT-RING 1

17 606-01502-01 RIGHT-SCREENED-PANEL-ULTRABOARD-PROJECT-RING 1

18 606-01505-01 SCREENED-MC-RIGHT-ULTRABOARD-PROJECT-RING 1

19 606-01504-01 SCREENED-MC-LEFT-ULTRABOARD-PROJECT-RING 1

20 HALO-LOGO-MARQUEE-ASSY HALO-LOGO-MARQUEE-ASSY

Pag/e 43 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

Marquee Assembly

Marquee Assembly Part Numbers

Iteo Part Ni. Descriptin QTY

1 600-02217-01 BRACKET-BASE-LOGO-MARQUEE-PROJECT-RING 1

2 600-02218-01 BRACKET-SIDE-LOGO-MARQUEE-PROJECT-RING 2

3 600-02219-01 BRACKET-MOUNT-LOGO-MARQUEE-PROJECT-RING 2

4 603-00912-01 COROPLAST-LOGO-LIGHTBOP-PROJECT-RING 1

5 603-00907-01 PETG-LOGO-LIGHTBOP-PROJECT-RING 1

6 600-02220-01 CLIP-LOGO MARQUEE-PROJECT-RING 3

7 606-01456-01 TRANSLITE-LOGO-MARQUEE-PROJECT-RING 1

8 90co LED Strip (White) 90co LED Strip (White) 2

9 40CM LED STRIP (WHITE) 40CM LED STRIP (WHITE) 1

10 20CM LED STRIP (WHITE) 20co Flexible LED Strip (red) 1

11 10co LED Strip (White) 10co Flexible LED Strip (White) 1

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 44



Phone Scanner Assembly

Phone Scanner Assembly Part Numbers

Iteo Part Ni. Descriptin QTY

1 600-02202-01 PLATE-SCANNER-PROJECT-RING 1

2 606-01503-01 DECAL-SCANNER-PLATE-PROJECT-RING 1

3 603-00897-01 Card Reader Bezel 2

4 603-00924-01 Caoera Hilder – IN BLACK 2

5 500-00213-01 Card Reader Webcao (10CM ficus) – CM-020-10CM 2

6 500-00162-01 (5 CM) White Flexible LED Tape, w/ FOAM 2

7 600-02236-01 GLASS-SHIELD-PHONE-SCANNER-BEZEL 2

8 600-02228-01 SPCAER-SCANNER-PROJECT-RING 2

9 40CM LED STRIP (RGB) 40CM-RBG-LED-STRIP-PHONE-SCANNER 2

Pag/e 45 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

Ceiling Assembly

Ceiling Assembly Part Numbers

Iteo Part Ni. Descriptin QTY

1 603-00916-01 COROPLAST-CEILING-PROJECT-RING 1

2 600-02231-01 BRACKET-CEILING-PROJECT-RING 1

Triangular Light Box Assembly

Triangular Light Box Assembly Part Numbers

Iteo Part Ni. Descriptin QTY

1 600-02216-01 LIGHTBOP-TRIANGULAR-PROJECT-RING 1

2 500-00205-01 White LED Superpuckd PCB-36LEDS 2

3 603-00908-01 PETG-TRIANGULAR-LIGHTBOP-PROJECT-RING 1

4 606-01464-01 TRANLITE-CENTER-BASE-PROJECT-RING 1

5 606-01451-01 DECAL-CENTER-BASE-HALO 1

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 46



Halo Gun Main Assembly

Pag/e 47 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

Halo Gun Main Assembly Part Numbers

Iteo Part Ni. Descriptin QTY

1 600-02160-01 LEFT GUN SHELL 1

2 600-02161-01 RIGHT GUN SHELL 1

3 600-02162-01 GUN EDGE GLOW 1

4 500-00240-01 GUN PCB 1

5 600-02167-01 PCB MOUNTING BRACKET 1

6 600-02166-01 GRIP TOP BRACKET 1

7 SHAKER ASSEMBLY SHAKER ASSEMBLY 1

8 600-02163-01 LOWER BASE BRACKET WELDMENT 1

9 MMC 91251A337 10-32 P 5/16” CAP SCREW 10

10 MMC 6384K369 3/4” FLANGED BEARING 2

11 MMC 90273A827 10-32 P 3/8” FLATHEAD SCREW 4

12 LOWER GUN ASSEMBLY LOWER GUN ASSEMBLY 1

13 600-01420-01 LARGE GEAR 1

14 600-02164-01 UPPER BASE BRACKET 1

16 MMC 91342A240 3/4” LOCKNUT 1

17 MMC 91355A077 10-32 P 1/2” BLACK TP SCREW 9

18 606-01498-01 DECAL-LABEL 2

19 606-01496-01 DECAL-TOP 2

20 606-01497-01 DECAL-SIDE 2

21 MMC 96075A191 10-32 P 3/4” BLACK TP SCREW 1

22 MMC 96075A203 10-32 P 1.5” BLACK TP SCREW 3

23 MMC 90272A830 10-32 P 5/8” BLACK TP SCREW 2

24 MMC 90631A411 10-32 BLACK LOCKNUT 6

25 MMC 96075A182 10-32 P 1/4” BLACK TP SCREW 5

26 600-02171-01 GRIP MOUNT WELDMENT 1

27 MMC 90652A029 1/4-20 THIN LOCKNUT 2

28 600-02174-01 34 TOOTH SMALL GEAR 1

29 GRIP ASSEMBLY GRIP ASSEMBLY 2

30 600-02172-01 POT BRACKET 1

31 MMC 96075A155 8-32 P 1.5” BLACK TP SCREW 2

32 HAPP 50-2670-01 POT – 5K 1

33 MMC 96075A183 10-32 P 3/8” TP BLACK SCREWS 8

34 702-00091-01 LIGHTED RECT. BUTTON 1

35 MMC 90126A036 3/4” WASHER 1

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 48



Lower Gun Assembly

Pag/e 49 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

Lower Gun Assembly Part Numbers

Iteo Part Ni. Descriptin QTY

1 MMC 6384kd344 3/8” FLANGED BEARING 2

2 600-01418-01 TUBE STOP BUMPER – 5/8” OD 2

3 600-01424-01 SIDE PIN 1

4 MMC 90652A029 1/4-20 THIN LOCKNUT 3

5 MMC 90108A413 1/4-20 WASHER 1

6 HAPP 96-4907-00 SEGMENT GEAR 1

7 HAPP 50-2670-01 POT – 5K 1

8 600-01426-01 LOWER TUBE WELDMENT 1

9 MMC 95229A480 3/8” WASHER 1

10 MMC 90566A220 3/8” THIN LOCKNUT 1

11 MMC 91257A552 1/4-20 P 2 ½ HEP HEAD – GRADE 8 2

12 600-02173-01 SIDE STOP BUMPER – 3/4” OD 1

13 600-01496-01 LOWER MOUNTING BRACKET 1

14 CABLE CLAMP 1

15 600-01419-01 PINCH GUARD 1

16 999-00021-01 6-32 BLACK LOCKNUT 4

17 999-00017-01 6-32 P 2.4” BLACK PHILLIPS SCREW 4

18 600-01739-01 LOWER CO썡ER – RIGHT 1

19 600-01738-01 LOWER CO썡ER – LEFT 1

20 600-01577-01 GUN ISOLATOR 1

21 MMC 92313A532 1/4-20 P 3/16” SET SCREW 1

22 MMC 97633A170 RETAINER CLIP 1

23 600-02169-01 ROCKER BRACKET WELDMENT 1

24 MMC 90631A009 8-32 LOCKNUT 1

25 MMC 96075A211 1/4-20 P 1/2” BLACK TP SCREW 4

26 600-01567-01 SMALL POT GEAR 1

27 600-02170-01 ROTATIONAL PINCH GUARD 1

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 50



Shaker Assembly

Shaker Assembly Part Numbers

Iteo Part Ni. Descriptin QTY

1 600-02165-01 COIL BRACKET 1

2 600-01413-01 COIL ROD 1

3 600-01414-01 COIL WEIGHT 1

4 MMC 91375A535 1/4-20 P 3/8” SET SCREW 1

5 680-00214-01 BLUE DAMPER PAD 2

6 HAPP #95-0637-00 COIL SLEE썡E 2

7 MMC 93298A109 10-32 FLANGED LOCKNUT 8

8 HAPP FL11629 COIL 2

9 600-01576-01 COIL MOUNT BRACKET 4

10 608-00210-01 COIL SPRING 2

Pag/e 51 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.



Super Deluxe Service Manual

Grip Assembly

Grip Assembly Part Numbers

Iteo Part Ni. Happ Ni. Descriptin QTY

1 608-00201-01 95-1294-00 GRIP-LEFT HALF 1

2 608-00204-01 95-1295-00 RED TRIGGER 1

3 608–00203-01 95-1439-00 LARGE TUMB BUTTON 1

4 608-00205-01 95-1315-00 SHAFT TRIGGER 1

5 608-00215-01 95-0259-00 SWITCH ASSY FOR THUMB SWITCH 1

6 608-00225-01 95-0026-00 SWITCH ASSY FOR SHAFT TRIGGER 1

7 608-00206-01 95-1297-00 TORSION SPRING 1

8 608-00207-01 95-1298-00 COMPRESSION SPRING 1

9 608-00202-01 95-1293-00 GRIP-RIGHT HALF 1

Cipyrig/ht © 2018 Play Mechanix™ Inc. All rig/hts reserved. Pag/e 52



Contact Information

Fir an authirized distributir near yiu, visit Raw Thrills at http://www.rawthrills.cio/sales-service

Fir service, cintact yiur lical distributir ir yiur lical Betsin ifce fir sales, technical infiroatin, 

warranty ir repair. Betsin can be reached at (800) 524-2343   Fax (201) 438-4837 www.betsin.cio

Betson Enterprises Headquarters

303 Patersin Plankd Rd.

Carlstadt, NJ 07072

(800) 524-2343  ir  (201) 438-1300

fax (201) 438-4837

Pag/e 53 Hali: Fireteao Raven Gaoe Siftware cipyrig/ht 2018 PlayMechanix™ Inc.   All rig/hts reserved.

http://www.betson.com/
http://www.rawthrills.com/sales-service

	Safety
	Product Specifications
	Fuse Replacement Guide
	Setup
	Tools required
	Orientation Guide
	Unpack Carton
	Assemble main (monitor) cabinet to floor spacer assembly
	Attach Gun Pods to Seat Cabs
	Attach Seat cab and control pod to Floor Spacer
	Attach Triangular Floor Marquee
	Install Marquee Brackets and Logo Marquee
	Assemble Master Chief / Halo Fireteam Raven Front Topper
	Attach the Master Chief Marquee
	Attach the Rings
	Attach the Fireteam Raven Accent Art
	Attach Rear Master Chief Accent Art
	Route Maruqee Power Cables
	Attach Ceiling Panel
	Install Roof Blanking Plate
	Install Card Reader Blanking Plate (Optional)
	Make Final Cable Connections
	Verify Cabinet Functionality

	Game Software Setup
	Initial Setup
	Verify Input and Output Functionality

	PC USB Connection Guide
	Maintenance
	Hard Drive Recovery
	
	Regular Gun Maintenance Procedure

	Troubleshooting
	General Troubleshooting

	Online Troubleshooting
	Parts
	Halo Cabinet – 4 Player Assembly
	Halo Cabinet – 4 Player Assembly Part Numbers

	Rio Hardware Assembly
	Rio Hardware Assembly Part Numbers

	AC Power Plate Assembly
	Rio Hardware Assembly Part Numbers

	Left Main Cab Assembly
	Left Main Cab Assembly Part Numbers

	Right Main Cab Assembly
	Right Main Cab Assembly Part Numbers

	Seat Cab Assembly
	Seat Cab Assembly Part Numbers

	Control Pod Assembly
	Control Pod Assembly Part Numbers

	Floor Space Assembly
	Floor Space Assembly Part Numbers

	Control Panel Assembly
	Control Pannel Assembly Part Numbers

	Seat Cab Ring Assembly
	Seat Cab Ring Assembly Part Numbers

	Overhead Ring Assembly
	Overhead Ring Assembly Part Numbers

	Topper Assembly
	Topper Assembly Part Numbers

	Marquee Assembly
	Marquee Assembly Part Numbers

	Phone Scanner Assembly
	Phone Scanner Assembly Part Numbers

	Ceiling Assembly
	Ceiling Assembly Part Numbers

	Triangular Light Box Assembly
	Triangular Light Box Assembly Part Numbers

	Halo Gun Main Assembly
	Halo Gun Main Assembly Part Numbers

	Lower Gun Assembly
	Lower Gun Assembly Part Numbers

	Shaker Assembly
	Shaker Assembly Part Numbers

	Grip Assembly
	Grip Assembly Part Numbers


	Contact Information

